SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG271554C

FR1 n12 / 15MHz / DFT-s-OFDM / PI/2 BPSK / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No.

: FG271554C

FR1 n12 / 15MHz / DFT-s-OFDM / 16QAM / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n12 / 15MHz / DFT-s-

OFDM / 256QAM / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG271554C

Conducted Spurious Emission
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samonas. FCC RADIO TEST REPORT

Report No. : FG271554C

Frequency Stability
Test Conditions FR1 n12 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 15MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0005
40 Normal Voltage 0.0040
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0047
0 Normal Voltage 0.0057
PASS
-10 Normal Voltage 0.0062
-20 Normal Voltage 0.0013
-30 Normal Voltage 0.0019
20 Maximum Voltage 0.0031
20 Normal Voltage 0.0000
20 Battery End Point 0.0035
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2.  The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n13

Peak-to-Average Ratio

Mode FR1 n13/10MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.34 5.10 6.06 6.36 PASS
Mode FR1 n13/10MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.80 PASS
TEL : 886-3-327-3456 Page Number : Anl3-1o0f 19
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C
FR1 n13/10MHz / DFT-S OFDM / Middle Channel / Full RB
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samonas. FCC RADIO TEST REPORT Report No. : FG271554C

26dB Bandwidth

Mode FR1 n13: 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.89 9.43
Mode FR1n13: 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.87 4.91 9.75 9.65
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.89 4.95 9.77 9.89
TEL : 886-3-327-3456 Page Number - Ani3 -3 of 19
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ssamanas. FCC RADIO TEST REPORT Report No. : FG271554C

FR1 n13 /5MHz / DFT-S OFDM / Middle Channel / Full RB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n13/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK
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n 1 T77.105 MHz 11.78 dbm ndB down BW 9.77 MHz n 1 17,025 MHz 1737 abm ndB down BW 9.89 MHz
n 1 785,875 WHz 1520 dBm 0 Factor 800 n 1 785915 WHz _17.73 dBm Q factor 790
s 1 s 1
L en DN ST

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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samonas. FCC RADIO TEST REPORT Report No. : FG271554C

Occupied Bandwidth

Mode FR1 n13: 99%0OBW(MHz) / DFT-S OFDM
BW 5MHz 10MHz
Mod. PI/2 BPSK PI/2 BPSK
Middle CH 4.46 8.89
Mode FR1 n13: 99%0BW (MHz) / CP OFDM
BW 5MHz 10MHz
Mod. QPSK 16QAM QPSK 16QAM
Middle CH 4.49 4.50 9.26 9.25
Mod. 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.48 4.47 9.25 9.27
TEL : 886-3-327-3456 Page Number - An13 - 6 of 19

FAX . 886-3-328-4978



e% FCC RADIO TEST REPORT Report No. : FG271554C

SPORTON LAB.

FR1 n13/5MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

ultiView Spactrum
RefLevel 30,00 dBn  Offset 22048 & REW 100kHz
3008 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
h

MIfi] 1800 dBm
76299900 MHz
20
0 f
B |
B
il
|
8 T
(GF 7820 MHz 1001 prs 0 MHz/
[2 Marker Table
M 1 782999 MHz 18.00 dBm Oce B 4.457 679983 MHz
m 1 779,749 2 MHz 12,59 dim Oce Bw Centroid 781,883 035 892 MHz
12 1 784216 88 MHz 1273 dim Oce B Freq Offset -16.964 107 532 kHz

T
Toane

e -

10:33:11 22.09.2022

FR1 n13/5MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

o | - i ]

Reflove 000 dBm  Ofses 22045 = KBW 100Kz sa Reflove 000 dBm  Ofses 22045 = KBW 100Kz sa
= At 3008 SWT 1.01ms = VBW 300 kHz _Mode Auto Sweep Count 100/100 | = Art 3008 SWT_1.01ms & VBW 300 kHz _ Mode Auto Sweep Count 106/100
n I
»
o - LR S 10 | S,
o T T o T
! | f
I
|
(RIS 00 EIT] (RIS oo 1) Span 100 e
FER e FER e
[ 1 782.589 MHz 14.47 dBm Oce B 4.430495109 MHz [ 1 782.739 MHz 14.82 dBm Ccc B 4.502545691 MHz
n 1 77574272 e BERdIm  Oc b Convrd 781387972149 ke n 1 779753 i Sa8dim  OccBw Ceniid 782005 173281 Mke
I 1 784233 22 MHz 842 dbm O Bw Freq Offset -12.007 851458 kHz I 1 784256 45 MHz 8.10 dbm Occ B Freq Offset 5.173 280923 kHz
e - L I
10:32:43 22.09.2022 10:32:36 22.09.2022

64QAM 256QAM

siew = |[Spacirum | —

RefLevel 30,00 dBm  Offset 22048 = RBW 100 kHz £ RefLevel 30,00 dBm  Offset 22048 = RBW 100 kHz
- SWT 1,01 ms = VBN 300Kz Mode Auto Sweep Count 106/100_| = ar: 3000 SWT 101 ms ® VBW 300kt Mode Auto swep
h h
424 dbim
76312900 Mz 782.21000 Mz
n n
0 - nd 0 A raReE e
o F s o
v | /
T ] i
i " I
h
ol
v v el 1
(7820 bz 1001 prs awHz/ (7820 bz 1001 pes oMb/ Span 10.0 MHz
[2 Msrkeer Table [2 Msrkeer Table
mi 1 783129 MHz 1424 dBm Oce B 4.486 759318 MHz M1 1 TE2.21 MHz 1133 dBm Oce Bur 4478568796 MHz
n 1 779.74301 MHz 5.9 dim Occ B Centroid 781,986 408 222 MHz n 1 779.752 67 MHz 585 dilm Occ B Centroid 781,991 950213 MHz
n 1 784.229 79 MHz £.56 dBm Oce B Freq Offset 13581777529 kHe n 1 784.231 24 MHz 593 b Occ B Freq Offset 8,049 787 336 kHz
s 1 T
or NN U0 o S T
10:32:23 22.08.2022 10:32:09 22.

TEL : 886-3-327-3456 Page Number : An13 -7 of 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n13/10MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2 BPSK

RefLevel 30,00 dBn  Offset 22048 & REW 100kHz
3008
d Bandwidth

- an SWT 101 ms = VBW 300 Ktz

Mode Auto Sweep

A

RefLevel 30,00 dBn  Offset 22048 & REW 100kHz

RefLevel 30,00 dBn  Offset 22048 & REW 100kHz

e o s S
[ 1 784.078 MHz 14.79 dBm Oce Bw 8.891905 775 MHz
12 1 786.242 2 MHz 11.04 dBm Oce Bw Freq Offset 203.736 893 387 kHz
=
FR1 n13/10MHz / CP OFDM / Middle Channel / Full RB
QPSK 16QAM

saL saL
- an SWT 1.01 ms = VBW 300k Mode Auto Sweep Count 100/100 | = Ar 3005 SWT 1.01ms = VBW 300Ktz Mode Auto Sweep Count 100/100
o ) R A o e o ek i
o, - o, -
/ IL
+
f ] b
e . !
Ll
P L s el
7 v ! W
/] 0’
sy
REIITS 001 prs 0 W/ Span 20.0 Wiz || [CF 782.0 Wbz 1001 pts o e/ Span 20.0 MHz
[z Marker Table [z Marker Table
M 1 T84.078 MHz 11.53 dBm Occ Bw 9.267 865318 MHz M 1 T83.918 MHz 1122 dBm Oce B 68 MHz
n 1 7773578 MMz 824 dim Occ B Centroid 781,891 732 247 MHa n 1 777351 iz 599 dBm Occ B Gentroid 781,877 258822 MHz
n i 7866257 Mhz 779 dim O B Freq Offset 8267752991 ki n i 7866035 MHz 662 dim Occ B Freq Offset 23741178304 kHz
T s Tmam
ey R M e ey R s Croanz
10:25:47 22.08.2022 10:30:23 22.08.2022
RefLevel 3000 dBm  Offset 2205 ® REW 100 kkz saL RefLevel J000Bm  Offset 2205 = KBW 100 kHz saL
- are 3008 SWT 101 ms = VBW 300k Mode Auto Swesp Count 100/100_| = Art 3008 SWT 101 ms = VEW 300kHz_ Mede Auto Sweep Count 100/100
d Bandwidth Bandwidth
® AT e Lt P * N [T, Ty Y
o - o -
{ | |
| _‘ |
/ | \
T 7 7 \
I ) !
et Al
REIITS 001 prs 0 W/ Span 20.0 Wiz || [CF 782.0 Wbz 1001 pts 0 M/ Span 20.0 MHz
[z Marker Table [z Marker Table
M 1 783.918 MHz 11.82 dBm Occ Bw 9.256938 235 MHz M 1 T83.578 MHz 8.26 dBm Oce B 9.279214324 MHz
n 1 777328 MMz 748 dim Occ B Centroid 781,856 511 462 MHz n 1 777325 Wiz 382 dbm Occ B Gentroid 781,964 556 121 MHz
n 1 785,585 MHz 605 dém O B Freq Oifset 43,488 537 698 kHz n 1 786.6012 Iz 76 dBm Occ B Freq Difset 35441 875090 kHe
s B s T
ey R M e ey R % Tioans
10:30:41 22.08.2022 10:30:53 22.08.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

Conducted Band Edge

FR1 n13 /5MHz / DFT-S OFDM / PI/2 BPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 2.20 d8 Mode Sweep

SGL

Count 100/100

RefLevel 30.00dBm  Offset 220 B

Mode Sweep

6L

Count 100/100

20 dBor

10:32:24 05.09.2022

505 U ABS 002 T 1 KBTS TNE_ A ] l“l
40 9B . . ] L
W . o -."“
FJ A S WS PSR e
60 dB ‘ Ir" Br Fr
763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz || | 763.0 MH2 7007 pts. .3 MHz/ 806.0 MH2
2 Result Summar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 769.01199 MHz -66.51 dBm 31.51 dB 763.000 MHz 775,000 MHz £.250 kHz 769.995 00 MHz -66.04 dBm -31.04 dB I
775,000 MHz 775,900 MHz 100000 ki 775.77637 MHz -50.14 dBm 37.14 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.88247 MHz 5412 dBm -41.12d8
775.900 MHz 776000 MHz 30000 kitz 775.98287 MHz -52.68 dBm -39.68 dB 775.900 MHz 776000 MHz 30,000 kHe 77595859 MHz -59.32 dBm -26.32 dB
776,000 MHz 788.000 MHz 100.000 kHz 77731268 MHz .24 dBm -1.76 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.615 38 MHz 21.92 dBm -B.08dB
788,000 MHz 788.100 MHz 30.000 kHz 788.03761 MHz -59.35 dBm 46.35 dB 788 000 MHz 788.100 MHz 30,000 kHz 7 7 z -51.37 dBm -38.37 dB
788,100 MHz 793,000 MHz 100,000 kHz 791.60245 MHz -53.78 dBm -40.78 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.43042 MHz -47.31 dBm -34.31d8
793,000 MHz B0 000 MHz 6.250 ke 794.837 66 MHz .43 df -31.43dB 293000 M 806,000 Mt 6.250 kit 803,941 56 MHz 66.20 dBm 312048
e DN o UOEE L e
10:28:44 05.09.2022

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

10:34:18 05.09.2022

10:32:40 05.09.2022

Ref Level 30,00 dBm  Offset 2.20dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 2.20 dB Mode Sweep SGL
Count 100/100 Count 100/100
1 1 Spurious Emissions
i Chec
Line _SPURJOUS_LINE_ABS_0g2 PSS
20
1o v «-’I o [an oy
)
|
' \ ‘ [ |
10 dBir | 1 1o dt | [
-0 1 20 dBny 1 t
| | ]
7 - SPUKIGUS_UNE_A 7
A 4
A,
e Y B
T Fommpen
60 dBr Br
763.0 MHz 7007 pts 3 MHz/ 806.0 MHz || | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Summar 2 Result Summa I
763.000 MHz 775.000 MHz 6.250 kHz 763.60539 MHz -66.10 dBm -31.10 dB 763.000 MHz 775,000 MHz £.250 kHz 763.54545 MHz -66.38 dBm -31.38dB
775,000 MHz 775,900 MHz 100000 kiiz 775.83751 MHz -41.06 dBm -28.06 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.851 90 MHz -50.05 dBm -37.05 dB
775.900 MHz 776,000 MHz 30,000 kHz 775.97727 MHz -45.02 dBm -3202dB 775.900 MHz 776.000 MHz 30.000 kHz 77598127 MHz -58.96 dBm -41.96 dB
776.000 MHz 788,000 MHz 100000 kHz 781.59281T MHz 9.55 dBm E 776,000 MHz 788,000 Mz 700.000 k2 783.03097 MHz 10.16 dBm -19.84 dB
788.000 MHz 788,100 MHz 30,000 kHz 788.004 45 MHz -50.11 dBm -37.11 dB 788,000 MHz 788,100 MHz 30.000 kHz 788, z 42.33 dBm -2933d8B
788.100 Mtz 793,000 Mtz 100,000 ke 788.48427 MHz -45.35 dBm -32.35 dB 788100 MHz. 793,000 MHz 100.000 kfz 788.79755 MHz -33.40 dBm -20.40
793,000 MHz 806,000 MHz 5250 kliz 7ILT7SITRHE AT 0BT L) 793,000 Mz 506,000 Mtz 6.250 ki 793.01948 MHz -62.00 dBm -27.00d8
N ey D S SN

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An13-90of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n13 /5MHz / DFT-S OFDM / QPSK

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 2.20 d8

Mode Sweep

SGL

Count 100/100

RefLevel 30.00dBm  Offset 220 B

Mode Sween seL

Count 100/100

5US_UNE_ABS

40 dBm

20 dBor

| SPURIGUS TN AB:

| n,
= B n
R SN o I — |t
60 dB J i ‘ [
763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz || | 763.0 MH2 7007 pts. .3 MHz/ 806.0 MH2
2 Result Summar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 764.984 02 MHz -66.26 dBm 31.26 dB 763.000 MHz 775,000 MHz £.250 kHz 764.084 92 MHz -66.28 dBm -31.28 dB I
775,000 MHz 775,900 MHz 100000 ki 775.88786 MHz -48.63 dBm 35.63 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.89775 MHz 54,02 dBm -41.02dB
775.900 MHz 776000 MHz 30000 kitz 775.99955 MHz -52.76 dBm -39.76 dB 775.900 MHz 776000 MHz 30,000 kHe 77590944 MHz -59.54 dBm -26.54 dB
776,000 MHz 788.000 MHz 100.000 kHz 31269 MHz .92 dBm -9.08 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.651 35 MHz 20.30 dBm 81048
788,000 MHz 768100 MHz 30,000 ki 788.01258 MHz -59.25 dBm 46.25 dB 738,000 Mz 788100 Mz 30.000 kiz 788.01254 MHz -50.27 dBm -37.27d8
788,100 MHz 793,000 MHz 100,000 kHz 750.14860 MHz -53.72 dBm -40.72 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.151 40 MHz .43 dBm -33.44 dB
793.000 MHz B0 000 MHz 6.250 ke 801.55105 MHz .48 df -31.48dB 293000 M 806,000 Mt 6.250 kit 803192857 MHz 66.14 dBm 311448
e DN o UG ety NN U
10:28:19 05.09.2022 10:32:07 05.09.2022
v 5 m I
Ref Level 30,00 dBm  Offset 2.20dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 2.20 dB Mode Sweep SGL
Count 100/100 Count 100/100
1 1 Spurious Emissions
i Chec
Line _SPURJOUS_LINE_ABS_0g2 Ppss
20
o A " FA
, \
' ‘ \' |
10 dBer I T e |
-30 T -20 dBrr
! \ o /
7 T | SAuilious_une_A i
o i A .
v - P
Ww‘wm . Ix. Tar
e [ : d |
J o J Mt
763.0 MHz 7007 pts 3 MHz/ 806.0 MHz || | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Summar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.99401 MHz -65.64 dBm -30.64 dB 763.000 MHz 775.000 MHz 6.250 kHz 77432268 MHz 66.21 dBm -31.21d8
775,000 MHz 775,900 MHz 100000 kiiz 82403 -40.62 dBm -21.62 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.81054 MHz -49.74 dBm -36.74 dB
775.900 MHz 776,000 MHz 30,000 kHz 775.95929 MHz -44.62 dBm -31.62dB 775.900 MHz 776.000 MHz 30.000 kHz 77599436 MHz -53.82 dBm -20.82 dB
776,000 MHz 788,000 MHz 100,000 kiiz 73018981 MHz 903 dBm E 776,000 Mz 788,000 Miiz 100,000 itz 782.37952 MHz 955 dBm 2045 d8
788.000 MHz 788,100 MHz 30,000 kHz 788.001 25 MHz -47.22 dBm -34.22 dB 788,000 MHz 788.100 MHz 30.000 kHz 782,002 55 MHz .85 dBm -27.85d8
788.100 Mtz 793,000 MHz 100,000 ke 788.12203 MHz -43.41 dBm -30.41 dB 788100 MHz. 793,000 MHz 100.000 kfz 789.174 48 MHz -35.73 dBm 073 di
793.000 MHz 506,000 MHz 5.250 kiz 793.17532 MHz 33 d A3 793.000 MHz 806,000 Mtz 6.250 kHz 793.006 49 MHz -59.34 dBm 2434 dB
ey D 0 e D 5

10:34:38 05.09.2022

10:32:56 05.09.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An13 - 10 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n13 /5MHz / DFT-S OFDM / 16QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 2.20 d8

Mode Sweep

RefLevel 30.00dBm  Offset 220 B

SGL
Count 100/100

Mode Sweep

6L

Count 100/100

5US_UNE_ABS

20 dBor

| SPURIGUS TN AB:

10:27:15 05.09.2022

10:33:13 05.09.2022

40 dBrm "IJ v
! I“**.\ B 7
0 SR L ettt . b’ M
60 dB “"‘”‘1["‘ Br rr -
763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz || | 763.0 MH2 7007 pts. .3 MHz/ 806.0 MH2
2 Result Summar 2 Result Summa I
763.000 MHz 775.000 MHz 6.250 kHz 772.77622 MHz -66.50 dBm -31.50 dB 763.000 MHz 775.000 MHz 6.250 kHz 767.861 14 MHz -66.25 dBm -31.25dB
775,000 MHz 775,900 MHz 100000 ki 775.891 46 MHz -49.40 dBm -36.40 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.66129 MHz -54.25 dBm -41.25 dB
775.900 MHz 776000 MHz 30000 kitz 775.994 66 MHz -58.19 dBm -41.19 dB 775.900 MHz 776000 MHz 30,000 kHe 77597907 MHz -59.29 dBm -26.29 dB
776,000 MHz 788.000 MHz 100.000 kHz 31269 MHz .58 dBm -9.42 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.639 36 MHz .66 dBi 93448
788,000 MHz 788.100 MHz 30.000 kHz 788.07068 MHz -59.11 dBm -46.11 dB 788 000 MHz 788.100 MHz 30,000 kHz 788. z -52.11 dBm -39.11d8
788,100 MHz 793,000 MHz 100,000 kHz 788.24441 MHz -54.06 dBm -41.06 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.587 06 MHz .25 dBm -35.25dB
793.000 MHz B0 000 MHz 6.250 ke 794.006 49 MHz -66.39 dBm -31.39dB 293000 M 806,000 Mt 6.250 kit 796.40909 MHz 66.23 dBm 318348
fey o fesy e
10:28:03 05.09.2022 10:31:51 05.09.2022
v 5 e I
Ref Level 30,00 dBm  Offset 2.20dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 2.20 dB Mode Sweep SGL
Count 100/100 Count 100/100
1 1 Spurious Emissions
1 Cheel
Line _SPURJOUS_LINE_ABS_0g2 Ppss
20
o R " [P i S
a ‘ " T ‘|
10 dBer 10 dir ‘ T
| I ] |
-20 1 20 dBr T
\ a0 n | 1
- + | SAuilious_une_A ] \
I — W.ad “I'r‘ L
A
e B ral \ ™
7 e A i
60 dBr Br
| o | Mo
763.0 MHz 7007 pts 3 MHz/ 806.0 MHz || | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Summar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 774.82617 MHz -66.14 dBm 31.14 dB 763.000 MHz 775.000 MHz 6.250 kHz 774.19081 MHz 66.29 dBm -31.29dB |
775,000 MHz 775,900 MHz 100000 kiiz 775.85909 MHz -41.80 dBm 28.80 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.893 26 MHz -50.26 dBm -37.26 dB
775.900 MHz 776,000 MHz 30000 kHz 775.59515 MHz -44.46 dBm -31.46 dB 775.900 MHz 776.000 MHz 30.000 kHz 77593691 MHz -58.27 dBm -41.27d8
776,000 MHz 788,000 MHz 100,000 kiiz 730 2 208 dBm 21.92d8 776,000 Mz 788,000 Mz 100,000 itz 783.39411 MHz .08 dBm -2192d8
788.000 MHz 788,100 MHz 30,000 kHz 788.03811 MHz -49.42 dBm -36.42 dB 788,000 MHz 788.100 MHz 30.000 kHz 782,058 79 MHz -39.94 dBm -26.94 dB
788.100 Mtz 793,000 MHz 100,000 ke 788.18566 MHz -45.28 dBm -32.28 dB 788100 MHz. 793,000 MHz 100.000 kfz 788.273 78 MHz -35.27 dBm 222748
793,000 MHz 806,000 MHz 5250 kliz 7Tz AT WHE STATIBH T 793,000 Mz 506,000 Mtz 6.250 ki 793.03247 MHz -59.70 dBm -24.70d8
[Ty
oy DR & e D 5

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: An13 - 11 0f 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n13 /5MHz / DFT-S OFDM / 64QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 2.20 d8

Mode Sweep

SGL
Count 100/100

RefLevel 30.00dBm  Offset 220 B

Mode Sweep

6L

Count 100/100

5US_UNE_ABS

20 dBor

| SPURIGUS TN AB:

10:27:30 05.09.2022

10:33:29 05.09.2022

40 dBrm ’j t
]
jns PPN DR, —— . R i
o - T . = *ﬂ
763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz || | 763.0 MH2 7007 pts. .3 MHz/ 806.0 MH2
2 Result Summar 2 Result Summa I
763.000 MHz 775.000 MHz 6.250 kHz 763.18581 MHz 46 di -31.46 dB 763.000 MHz 775.000 MHz 6.250 kHz 768.84416 MHz -66.15 dBm -31.15d8
775,000 MHz 775,900 MHz 100000 ki 775.82942 MHz -51.77 dBm -38.77 dB 775,000 MHz 775,900 MHz 100.000 kHz 77536369 MHz -54.30 dBm -41.30 dB
775.900 MHz 776000 MHz 30000 kitz 77598417 MHz -55.72 dBm -42.72 dB 775.900 MHz 776000 MHz 30,000 kHe 77591278 MHz -59.54 dBm -26.54 dB
776,000 MHz 788.000 MHz 100.000 kHz 31269 MHz .39 dBm 9,61 776.000 MHz 788.000 MHz 100.000 kHz 786.651 35 MHz 20.51 dBm 94948
788,000 MHz 768100 MHz 30,000 ki 788.00295 MHz -59.57 dBm 46.57 dB 738,000 Mz 788100 Mz 30.000 kiz 788.001 95 MHz -52.75 dBm -39.75 dB
788,100 MHz 793,000 MHz 100,000 kHz 790.37378 MHz -51.18 dBm -41.18dB 788.100 MHz 793.000 MHz 100.000 kHz 788.21503 MHz -49.28 dBm -36.28 dB
793,000 MHz B0 000 MHz 6.250 ke .058 44 MHz -66.18 dBm -31.18dB 793,000 Mits 806,000 Mt 6.250 kit 79317532 MHz 66.37 dBm 313748
e DR o UOEE ety NN U
10:27:47 05.09.2022 10:31:37 05.09.2022
v 5 e I
Ref Level 30,00 dBm  Offset 2.20dB Mede Sweep S5GL Ref Level 30.00 dBm  Offset 2.20 dB Mode Sweep SGL
Count 100/100 Count 100/100
1 1 Spurious Emissions
1 Cheel
Line _SPURJOUS_UINE_ABS_0G2 phss
20
10 10
RN (A ey
0 f |‘ ; ]
10 dBer i | o i 1
20 20 dBr i t
| . / i
| SAuilious_une_A ] 1
a1 it R
T s ey ¥
i, ) ~ I
w f T = F{l v 1
| . | —_
763.0 MHz 7007 pts 3 MHz/ 806.0 MHz || | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Summar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 77474226 MHz -66.12 dBm -31.12 dB 763.000 MHz 775,000 MHz £.250 kHz 763.341 66 MHz -66.38 dBm -31.38dB I
775,000 MHz 775,900 MHz 100000 kiiz '5.89955 MHz -41.98 dBm -28.98 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.82672 MHz 51.25 dBm -38.25 dB
775.900 MHz 776,000 MHz 30000 kHz 775.89995 MHz -46.63 dBm -33.63d 775.900 MHz 776.000 MHz 30.000 kHz 77599126 MHz -55.40 dBm -22.40dB
776,000 MHz 788,000 MHz 100,000 kiiz 781.56843 MHz 734 dBm 2256 776,000 Mz 788,000 Mz 100,000 itz 783.96603 MHz 7.5 dBm -2245dB
788.000 MHz 788,100 MHz 30,000 kHz 788.09206 MHz -49.88 dBm -36.88 dB 788,000 MHz 788.100 MHz 30.000 kHz 782,001 15 MHz 41.38 dBm -2838d8B
788.100 Mtz 793,000 MHz 100,000 ke 788.72413 MHz -45.08 dBm -32.08 dB 788100 MHz. 793,000 MHz 100.000 kfz 788.10245 MHz -36.32 dBm 233248
793,000 MHz 506,000 MHz 5250 kliz 7L HE ST a5 T 793,000 Mz 806,000 Mtz 6.250 ki 793.18831 MHz -61.05 dBm -26.05 dB
[ T

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: An13-12 of 19



SPORTON LAB.

FCC RADIO TEST REPO

RT

Report No. : FG271554C

FR1 n13 /5MHz / DFT-S OFDM / 256QAM

Lowest Band Edge / 1RBO

Highest Band Edge / 1IRBmax

Ref Level 3000 dBm  Offset 2.20 d8

Mode Sweep

SGL

Count 100/100

RefLevel 30.00dBm  Offset 220 B

Mode Sweep

6L

Count 100/100

5US_UNE_ABS

20 dBor

| SPURIGUS TN AB:

10:29:09 05.09.2022

10:20:08

10:31:20 05.09.2022

40 dBm J t ”
NNl
- ) 1 B
~ LSOV R A e e

60 dbim r s . r-!

763.0 MHz 7007 pts: 3 MHz/ 806.0 MHz || | 763.0 MH2 7007 pts. .3 MHz/ 806.0 MH2

2 Result Summar 2 Result Summa I
763.000 MHz 775.000 MHz 6.250 kHz 764.37263 MHz 39 dBm 31.39 dB 763.000 MHz 775.000 MHz 6.250 kHz 764.804 20 MHz -66.22 dBm -31.22d8B
775,000 MHz 775,900 MHz 100000 ki 775.89775 MHz -52.23 dBm .23 db 775,000 MHz 775,900 MHz 100.000 kHz 775.57587 MHz 54,02 dBm -41.02dB
775.900 MHz 776000 MHz 30000 kitz 775.98267 MHz -57.30 dBm 30 dB 775.900 MHz 776000 MHz 30,000 kHe 77595020 MHz -59.51 dBm -26.51 dB
776,000 MHz 788.000 MHz 100.000 kHz 336 Hz 17.17 dBm -12.83 dB 776,000 Mz 788.000 MHz 100.000 kHz 786.639 36 MHz 16.69 dBm 133148
788,000 MHz 768100 MHz 30,000 ki 788.055.39 MHz -59.42 dBm 4642 dB 788.000 MHz 788.100 MHz 30,000 kHz 788.03282 MHz -50.91 dBm -41.91 d8
788,100 MHz 793,000 MHz 100,000 kHz 78841573 MHz -53.97 dBm -40.97 dB 788.100 MHz 793.000 MHz 100.000 kHz 788.75839 MHz -50.05 dBm -37.05dB
793.000 MHz B0 000 MHz 6.250 ke £01.21429 MHz -66.31 dBm -31.31dB 293000 M 806,000 Mt 6.250 kit 794837 66 MHz 6656 dBm 3156 dB

[ T

Tmze
== 10:31:20

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

Ref Level 3000 dBm  Offset 2.20 48

NE_ABS o2

Mode Sweep

6L

Count 100/100
1

1 Spurious Emissions

RefLevel 30.00dBm  Offset 220 dB

Made Sweep

s6L

Count 100/100

0

10 0

P oo b [ gy

[ T T

10 [ 1 !

Bir i 10 dBy
|

20 | 20 dB L

| SPURIGUS_LINE_A

10:29:33 05.09.2022

10:31:02 05.09.2022

|
J e ]
I~ = — = "
T ] et
fJ [ W }
60 dBr Br
| ...
763.0 MHz 7007 pts 3 MHz/ 806.0 MHz || | 763.0 MHz 7007 pts .3 MHz/ 806.0 MHz
2 Result Summar 2 Result Summa I
763.000 MHz 775.000 MHz 6.250 kHz 773.06394 MHz -66.21 dBm 31.21 dB 763.000 MHz 775,000 MHz £.250 kHz 765.523 48 MHz -66.29 dBm -31.29dB
775,000 MHz 775,900 MHz 100000 kiiz 89595 MHz -44.90 dBm 31.90 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.89236 MHz -51.62 dBm -38.62 dB
775.900 MHz 776,000 MHz 30,000 kHz 775.94181 MHz -49.19 dBm -36.19 dB 775.900 MHz 776.000 MHz 30.000 kHz 77592083 MHz -56.86 dBm -43.86 dB
776.000 MHz 788,000 MHz 100000 kHz 781.59241T MHz 5.26 dBm an 776,000 MHz 788,000 Mz 700.000 k2 783.91808 MHz 5.59 dBm 24.41dB
788,000 MHz 788.100 MHz 30.000 kHz 099 85 MH: -52.42 dBm -39.42 dB 788.000 MHz 788.100 MHz 30.000 kHz 1265 MHz .32 dBm 323248
788.100 Mtz 793,000 MHz 100,000 ke 788.80245 MHz -47.28 dBm 3128 dB 788100 MHz. 793,000 MHz 100.000 kfz 788.16113 MHz -39.61 dBm 26561 dB
793,000 MHz 806,000 MHz 5250 kliz 7ILT7SITRHE 575w E7 793,000 Mz 506,000 Mtz 6.250 ki 793.04545 MHz -61.38 dBm 2638 dB
E— — s

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: An13 - 13 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. :

FG271554C

FR1 n13 /5MHz / CP OFDM / QPSK / Full RB

Lowest Band Edge

Highest Band Edge

Ref Level 3000 dBm  Offset 2.20 d8

RefLevel 30.00dBm  Offset 220 B

10:30:13 05.09.2022

10:30:42 05.09.2022

Mode Sweep SGL Made Sweep —
Count 100/100 Count 100/100
1 Spurious b Vavg || Spuricus Emissions
Limit C Phss
phss Line _SPURIOUS_LINE_x8S_oq2
20 20
10 0
P [t
0 1 1
|
10 dbir i 10 di ‘
-20 ! 20 dBn |
Id a0 an 1
US_UNE_ABS 002 7 SPURIGUS_(INE | ABS_002 i T
y
40 9B g "r“‘—\,\‘
ol a¥%
g, Mo . FJI. v ‘
60 dB Br
J - | M,
763.0 MHz 7007 pts. 3 MHz/ 8D6.0 MHz | | [ 763.0 MHz 7007 pts 3 MHz/ B06.0 MHz
2 Result Summar 2 Result Summa
763.000 MHz 775.000 MHz 6.250 kHz 773.98701 MHz -66.14 dBm -31.14 dB 763.000 MHz 775,000 MHz £.250 kHz 765.199 B0 MHz -66.34 dBm -31.34 dB I
775,000 MHz 775,900 MHz 100000 ki 77587687 MHz 39.88 dBm -26.88 dB 775,000 MHz 775,900 MHz 100.000 kHz 775.866 28 MHz -50.25 dBm -37.25dB
775.900 MHz 776000 MHz 30000 kitz 77590315 MHz -45.25 dBm -32.25 dB 775.900 MHz 776000 MHz 30,000 kHe 77597667 MHz -50.78 dBm -41.78dB
776,000 MHz 788.000 MHz 100.000 kHz 777.85215 MHz 6.81 dBm -23.19 dB 776,000 Mz 788.000 MHz 100.000 kHz 782.91108 MHz 7.04 dBm -22.96 dB
788000 MHz 768100 MHz 30,000 ki 788.08866 MHz -49.07 dBm -36.07 i 788.000 MHz 788.100 MHz 30,000 kHz 788.02592 MHz -41.33 dBm -28.33 dB
788,100 MHz 793,000 MHz 100,000 ktfz 788.45000 MHz -44.15 dBm -31.15d8 788100 MHz 793.000 MHz 100.000 kHz 78819545 MHz -35.81 dBm -22.81d8
793.000 MHz B0 000 MHz 6.250 ke 793.26623 MHz -65.08 dBm -30.08 dB 293000 M 806,000 Mt 6.250 kit 79311039 MHz 50.08 dBm 25,08 dB
N — e N 5

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number : An

13-140f 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n13/10MHz / DFT-s-OFDM / P1/2 BPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 220 dB Mode Sweep sat
Count 100/100
Limit ChecY Py
Line _SPURJoUS._LNE
20
i0
et N e L
0 f |
10 dBm 1
20 |
| !
SPUMIGUS_UNE_ABS 002 1 ¢
40 dBm ; Yoy
7 ke,
™ A
50 W
60 B
J/ P,
763.0 MHz 7007 pts 3 MHz/ 506.0 MHz
2 Result Summar
763.000 MHz 775.000 MHz 6.250 kHz 773.25574 MHz -66.25 dBm -31.25dB
775,000 MHz 775.900 MHz 100,000 kttz 77587797 MHz -36.56 dBm 33.56 dB
775900 MHz 776.000 MHz 30,000 kHz 775.94820 MHz 50.13 dBm 37.13 dB
776.000 MHz 788,000 MHz 100,000 kHz 782.51548 MHz 7.24 dBm 22.76 dB
788,000 MHz 788.100 MHz 30,000 kHz 788.00834 MHz -43.53 dBm 53 d
788,100 Mz 793,000 MHz 100,000 kttz 788.73392 MHz -40.11 dBm 27.11 dB
793,000 MHz 805,000 MHz 6.250 kHz 793.097 40 MHz 50.89 dBm 24.89 dB
Ready "

10:36:21 05.08.2022

FR1 n13/10MHz / DFT-s-OFDM / QPSK

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 220 dB Mode Sweep sat
Count 100/100
Limit Check P}
Line _SPURJOUS_LINE_ABS 02
10
B At T
o T I{
10 dBm I I
-20 T T
[ |
US_UNE | ABS 002 1
i i
40 dBen I ”"’mm_v R%
50 L
60 B r MM
763.0 MHz. 7007 pts 3 MHz/ 806.0 MHz
2 Result Summal
763,000 MHz 775,000 MHz 6.250 kHr 773.771 23 MHz -66.42 dBm -31.42dB
775,000 Mz 775.900 MHz 100,000 kiiz 775.87348 MHz -42.78 dBm 29,78 dB
775,900 MHz 776,000 MHz 30,000 kiz 775.95878 MHz -47.21 dBm 3421 dB
776.000 MHz 788.000 MHz 100.000 kHz 783.95405 MHz 7.03 dBm 2297 dB
768,000 MHz 788.100 MHz 30,000 kts 788.00115 MHz -42.36 dBm -29.46 dB
788,100 MHz 793,000 MHz 100,000 kHz 78897867 MHz -37.40 dBm -24.40 dB
793,000 MHz 806 000 MHz 6.250 ke 793.006 49 MHz -54.29 dBm -19.29 dB
Ready o

10:36:36 05.09.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: An13 - 15 of 19




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

F

R1 n13/10MHz / DFT-s-OFDM / 16QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 220 dB Mode Sweep sat
Count 100/100
Limit Chee¥ P
Line _SPURJOUS_UINE
0
10
[PV RpRIVERE P,
o f -
10 4B i %
20 - ¥
SPUMIGUS_UNE_ABS 002 f i1
{ \
40 b A vt
u i =y ‘ﬁ"w...\ i
50
60 dBrm r
M‘"“N-..u ]
763.0 MHz 7007 prs 3 MHz/ £05.0 MHz
2 Result Summa
763,000 MHz 775,000 MHz 6,250 kfz 778.32268 MHz -66.15 dBm -31.15dB
775,000 MHz 775.900 MHz 100,000 kttz 77587168 MHz -43.49 dBm -31.49 dB
775.900 MHz 776,000 MHz 30000 kHz 775.99845 MHz -47.66 dBm -34.65 dB
776.000 MHz 788,000 MHz 100,000 kHz 783.73826 MHz 5.33 dBm -24.67 dB
788,000 MHz 788100 MHz 30,000 ki 788.05529 MHz -41.45 dBm -28.45 dB
788,100 Mz 793,000 MHz 100,000 kttz 788.26888 MHz -37.03 dBm -24.03 dB
793000 MHz 805,000 MHz 6.250 kHz 793.01948 MHz -55.78 dBm -20.78 dB

10:36:51 05.05.2022

nesty R e

FR1 n13 /10MHz / DFT-s-OFDM / 64QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 220 dB Mode Sweep sat
Count 100/100
Limit Chee¥ P
Line _SPURJOUS_UINE_ABS_0G2
0
10
R P e W
o I
| |
!
20
] T
I .
ABS ¢ T T
I 1,
il "'T'" '\Ww P
50 [
60 dBrm JJ ».‘“
763.0 MHz 7007 prs 3 MHz/ £05.0 MHz
2 Result Summa
763,000 MHz 775,000 MHz 6,250 kfz 767.29770 MHz -66.27 dBm -31.27dB
775,000 MHz 775.900 MHz 100,000 kttz 775.86538 MHz -45.93 dBm -3293 dB
775900 MHz 776.000 MHz 30,000 kHz 775.99585 MHz -50.37 dBm -37.37 dB
776.000 MHz 788,000 MHz 100,000 kHz 784.62537 MHz 4.91 dBm -25.09 dB
768,000 MHz 768100 MHz 30,000 ki 788.051 20 MHz -43.26 dBm -30.26 dB
785,100 MHz 793,000 MHz 100,000 kftz 788.13671 MHz -38.47 dBm -25.47 dB
793.000 MHz BOB.000 MHz 5.250 kiz 793.006 49 MHz -56.25 dBm -21.25 dB

10:37:06 05.09.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: An13 - 16 of 19




samonas. FCC RADIO TEST REPORT Report No. : FG271554C

FR1 n13/10MHz / DFT-s-OFDM / 256QAM

Middle Band Edge / Full RB

Ref Level 3000 dBm  Offset 220 dB Mode Sweep sat
Count 100/100
Limit Chee¥ P
Line _SPURJOUS_UINE
0
10
o —
| |
10 4B | l
20 i T
20 4p I \
SPUMIGUS_UNE_ABS 002 T T
I f L
40 dBm + + }
7 e
0 / [
60 dBrm - - ~
S
763.0MH: } 7007 prs. 3 MHz/ 806.0 MHz
2 Result Summa
763,000 MHz 775,000 MHz 6,250 kfz 778.17882 MHz -66.31 dBm -31.31dB
775,000 MHz 775.900 MHz 100,000 kttz 77587887 MHz -48.56 dBm -35.56 dB
775.900 MHz 776,000 MHz 30,000 kHz 775.98067 MHz 52.71 dBm -33.71 dB
776.000 MHz 788,000 MHz 100,000 kHz 783.126 87 MHz 2.68 dBm -27.32dB
788,000 MHz 788100 MHz 30,000 ki 788.07997 MHz -46.86 dBm -33.86 dB
788,100 Mz 793,000 MHz 100,000 kttz 788.689 86 MHz -41.74 dBm -28.74 dB
793000 MHz 805,000 MHz 6.250 kHz 793.01948 MHz -60.13 dBm -25.13 dB

N

10:37:26 05.09.2022

FR1 n13/10MHz / CP OFDM / QPSK / Full RB

Middle Band Edge / Full RB

Ref Level 3000 d8m  Offset 220 d8 Mode Sweep saL
Count 100/100
Limit Cheed
Line _SPUR|OUS_INE_ABS_0d2
10
o I e S
I
10 dibm ’
|
20 J T
SPBUS UNE ABS 002 | 7 1y
) B e L
40 dBm T T i i e
50 =
60 dbm——— 1 f M
T6I0MHz ) 7007 pts. 3 MHz/ 806.0 MHz
2 Result Summar
763.000 MHz 775,000 MHz 6.250 kHi 764.996 00 MHz -66.30 dBm
775,000 MHz 775,900 MHz 100,000 kfiz 77589685 MHz -42.32 dBm
775,300 MHz 776,000 MHz 30,000 kiz 775.98826 MHz -46.12 dBm
776.000 MHz 788,000 MHz 100,000 kHz 783.75025 MHz 4.24 dBm
788,000 MHz 788.100 MHz 30,000 kHz 788.04630 MHz -30.46 dBm
788,100 MHz 793,000 MHz 100,000 ktfz 788.14161 MHz -35.61 dBm
793.000 MHz BOB.000 MHz 5.250 kiz 793.01948 MHz -53.78 dBm

10:37:48  05.09.2022

TEL : 886-3-327-3456 Page Number : An13 - 17 of 19
FAX . 886-3-328-4978



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

Conducted Spurious Emission

FR1 n13 /5MHz / DFT-S OFDM / QPSK / 1RB1

Lowest Channel

Middle Channel

2 Result Summar

18:07:36 22.08.2022

30000 MHz 763.000 MHz 100000 kHz 33,542 60 MHz 57.05 dBm -44.05 dB
506,000 MHz 1.000 GHz 100,000 kHz 965.791 80 MHz 53.49 dBm 46.43 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.98475 GHz -47.50 dBm -34.50 dB
3.000 GHz 8.000 GHz 1.000 Mz 7.00085 GHz -44.04 dBm -31.04 dB

Ref Level 30.00dBm  Offset 2.20 0B Mode Auio Sweep s6L RefLevel 30.00 dBm  Offset 2.20 B Mode Auio Sweep s6L
Count 100/100 Count 100/100
1 Spurious Emissiens 1 Avg
10
0 [
10 dBm 10 dBm
SPURIOUS_UINE |ABS 002 SPURIOUS_UNE | ABS 002
20 20
-30dBm -30 dimr
40 4l 404
et | . Tt o B
50 J 50 J
30.0 MHz 33004 pts 797.0 MHz/ 8.0 GHz || [30.0 MHz 33004 pts 797.0 MHz/ £.0GHx
2 Result Summar 2 Result Summar
30000 MHz 763.000 MHz 100000 kHz 33.591 46 MHz -57.21 dBm -44.21dB 30.000 Miz 763.000 Mz 100.000 kHz 35.106.23 MHz -56.97 dBm -43.97 dB
B06.000 MHz 1.000 GHz 100.000 kHz 984.50812 MHz -59.19 dBm -46.19 dB B0B.000 Mtz 1.000 GHz 100.000 kiz 911.291 43 MHz -59.36 dBm -46.36 dB
1.000 GHz 3,000 GHz 1.000 MHz 2.97476 GHz -47.81 dBm -34.81 dB 1,000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -47.76 dBm -34.76 dB
3.000 GHz 8.000 GHz 1.000 Mz 6.99985 GHz -44.02 dBm -31.02d8 3.000 GHz 8.000 GHz 1.000 Mtz 6.463 90 GHz 4412 dBm 31.12d8
oo S e S
10:06:22 22.00.2022 10:07:10 22.08.2022
Ref Level 30.00dBm  Offset 220 dB Mode Auto Sweep 5GL
Count 100/100
10
0
10 dBm
SPURIOUS_UINE |ABS 002
20
-30dBm
40 di
" R P B
. J I
30.0 MHz 33004 pts 797.0 MHz/ 8.0 GHz

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number
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samonas. FCC RADIO TEST REPORT

Report No. : FG271554C

Frequency Stability
Test Conditions FR1 n13 (PI/2 BPSK) / Middle Channel Limit
Temperature Voltage BW 10MHz Note 2.
(°C) (Volt) Deviation (ppm) Result
50 Normal Voltage 0.0013
40 Normal Voltage 0.0006
30 Normal Voltage 0.0097
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0042
0 Normal Voltage 0.0027
PASS
-10 Normal Voltage 0.0077
-20 Normal Voltage 0.0006
-30 Normal Voltage 0.0039
20 Maximum Voltage 0.0002
20 Normal Voltage 0.0000
20 Battery End Point 0.0051
Note:

1. Normal Voltage = 4.05 V. ; Battery End Point (BEP) = 3.85 V. ; Maximum Voltage = 4.35 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

: An13-19 of 19



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n25

Peak-to-Average Ratio

Mode FR1 n25/20MHz / DFT-S OFDM
Mod. Pl/2 BPSK QPSK 16QAM 64QAM Limit: 13dB
RB Size Full RB Full RB Full RB Full RB Result
Middle CH 4.22 4.94 5.94 6.18 PASS
Mode FR1 n25/20MHz / DFT-S OFDM
Mod. 256QAM Limit: 13dB
RB Size Full RB Result
Middle CH 6.74 PASS
TEL : 886-3-327-3456 Page Number : An25 - 1 of 29

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n25/ 20MHz / DFT-S OFDM / Middle Channel / Full RB
P1/2 BPSK

RefLevel J000dBm Offict 3005 = AnBW 20 MH: RefLevel 3000 dBm Offset 3005 = AnBW 20 Mz
- A 300 Meos Time 65 ms st 5088 Mess Time 55ms
1 CoF wF
- S
1 =
®
. 1E +
1E04 L 108 |
| |
\
|
& 1.8825 G Mean Pwr + 20,00 d8 || |GF 15825 Gtz
2 Result Summ Samples: 130000
22.35 dBm. 2693 dBm 459d8 15048 366 db 4223b 45098
05:55:44 12.09.2022

Fiean P+ 20,0048
FResultSumm Somples 150000
= 21.81 dBm 26.98 dBm 5.17d8 2.40 dB. 4.36 4B 4S54 dB 5.14 dB
o o

10:00:03 12.08.2022

|
16QAM 64QAM

RefLevel 3000 B Offset 30045 = AnBW 20 MiHiz
- A 3008 MessTime 6.5 ms.

Reflevel 300008 Offset 30045 = AnBW 20 Mz
-t 5008 Mess Time 65 ms
1CCOF 15 View
o S
S . 1E S
I
1E &3
| 1
1EO4 T 1E04: ;
i1 1
| §
| T
i 3 ‘
CF 1.8823 GHz Mean Pwr + 20,00 d8 || (GFT.6825 G
2 Result Summ Samples: 130000
20.82 dBm 27.15 dBm 633 d8 25448 5,104 554 db 6.0
maasuring
10:00:32 12.08.2022

10:00:20 12.08.2022

iean Pwr + 20,00 48
[Z Result Summ Somples: 130000 |
="_zuuam 27.93 dBm 6.55dB 30048 5.20 dB 618d5 64348
nm 2 e NN W

RefLevel 3000 B Offset 30045 = AnBW 20 MiHiz
- A 3008 MessTime 6.5 ms.

Tl

1604

|CF 1.8825 GHz Mean Pwr + 20.00 dB.
2 Result Surmmi Samples: 130000
2034 dBm 27.90 dBm 7.56 dB 3.06 4B 538 dB 674 dB 7.50 4B
e DN T
10:00:33 12.09.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 An25 - 2 of 29



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG271554C

26dB Bandwidth

Mode FR1 n25 : 26dB BW(MHz) / DFT-S OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. PI/2 BPSK PI/2 BPSK PI/2 BPSK PI/2 BPSK
Middle CH 4.86 9.41 14.21 18.78
Mode FR1 n25 : 26dB BW(MHz) / CP OFDM
BW 5MHz 10MHz 15MHz 20MHz
Mod. QPSK 16QAM QPSK 16QAM QPSK 16QAM QPSK 16QAM
Middle CH 4.91 4.93 9.81 9.89 15.02 14.99 19.82 19.86
Mod. 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM | 64QAM | 256QAM
Middle CH 4.95 4.92 9.89 9.85 14.93 14.99 19.90 19.98
TEL : 886-3-327-3456 Page Number : An25 - 3 of 29

FAX . 886-3-328-4978




ssamanas. FCC RADIO TEST REPORT

Report No. : FG271554C

FR1 n25 / 5MHz / DFT-S OFDM / Middle Channel / Full RB

PI/2

BPSK

tiVie Spactrum

Ref Level 30,00 B Offset 30008 = REW 100 kHz
3008 SWT 101 ms ® VBW 300kt Mode Auto Sweep

o -
o, -
f -
Y I (N
[AETH 001 prx o Span 10.0 WAz
[ Markees Tabiz
W 1 1.881 401 GHz 15.92 dBm ndb %20
n 1 1380092 GHz 5.78 dim "l down BW 4,85 MHz
n 1 1884948 Gz 566 dim QFador 3815
o
ey R e

10:10:58 12.09.2022

FR1 n25/5MHz / CP OFDM / Middle Channel / Full RB

QPSK

16QAM

tiVie Spactrum

Ref Level 30,00 B Offset 30008 = REW 100 kHz
= A 3108 SWT 101 ms ® VBW 300kHz  Mode Auto Sweep
1 Frequency Sweep

seL

Count 106/100

ultiView Spactrum
Ref Level 30,00 B Offset 30008 = REW 100 kHz

= A 3008 SWT .01 ms = VBW 300 kHz _ Mode Auto Sweep

1 Frequency Sweep

seL
Count 106/100

1,683 77900 GHe 1,862 26000 6t
n : n
. o deetviagmres s e A el pll pere e TP . s ol e .
o e o T
| f
/ A
7 7 )
) Ty f Ay
A \ { i
B AT S el o 0 o TV A
o 1825 GHe 1001 prs 0 Mz, Span 10.0 MHz || [CF 1.8825 GHz 1001 pes oM/ Span 10.0 MHz
[2 Msrkeer Table [2 Msrkeer Table
mi 1 1883779 GHz 14.06 dBm ndd 260 di mi 1 1.88226 GHz 1371 dBm ndd 260 di
n 1 1880032 GHz 1187 dbm ndB down BW 491 MHz n 1 1880012 GHz 1230 abm ndB down BW 492 MHz
n i 1,884 938 Ghz 1163 dbm QFactor 3840 n i 1854938 GHz -1276 dbm QFactor 3822
s s s s
ey R & Tmam et W
10:20:26 12.09.2022 10:10:03 12.09.2022
ultiView Spectrum ultiView Spectrum
RefLovel 30008 Offset 50048 = KBW 100 kHz se Reflevel 3000 dBm  Offcet 30008  REW 100Kz se
- are 3008 SWT 101 ms = VBW 300k Mode Auto Swesp court 100/100 | = ane 3008 SWT 101 ms = VEW 300kHz_ Mede Auto Sweep Court 106100

1 Frequency Swesp

1 Frequency Swesp

Ml
1683659 00 GH 166270000 G4
0 0
o . W A h o . 2
o 1 o -
N i
J !
J \ | I 1
N "J b
Y YL f Tk
W . J W o iy,
CF 18825 Ghe 1001 pts 0 MHz/ Span 10.0 MHz | | |CF 18825 GHz 1001 pts oMb/ Span 10.0 MHz
[2 Marker Tabie [2 Marker Tabie
mi 1 1.883 859 GHz 12.78 dBm ndB 26.0 dib mi 1 1.8827 GHz 11.69 dBm ndd 260 dbf
m 1 1.879993 GHz 13.97 dBm nd8 down BW 4.95 MHz m 1 1.880 022 GHz 1456 dBm ndB down BW 4.92 MHz
n 1 1884 938 Ghz 1329 dBm G Factor 3810 n 1 1884 938 Ghz ~14.34 dbm G Factor 3830
w1 s s
wety R S VTS0 wety R S VTR

10:09:47 12.09.2022

10:11:20 12.09.2022

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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